LAZER Z. MODELS

For Serial Nos.
790,000 & Higher
Part No. 4500-484 Rev. A

Download from Www.Somanuals.com. All Manuals Search And Download.



PARTS

OVERNIGHT

" FREE

If your Exmark dealer does not have the
Exmark part in stock, Exmark will get the
parts to the dealer the next business day or
the part will be FREE Guaranteed!! (Some
restrictions apply. See your participating
Exmark Dealer for details.)

1-

Download from Www.Somanuals.com. All Manuals Search And Download.



AAWARNING

READ OPERATOR’'S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
Brake Handle Assembly ..., 22
Caster Wheel Assembly ........ccoooiiiiiiiiiiiii, 15-16
(@70 11 £0] ST €7 {01 ¥] o 19
Cutter Housing Assembly ........oooeeviviiiiiiiiiieeeeeeeein 12
D Tor= I €] ] | o I 34
Dol [ €T (o 1 | o I 3-10
Deck SUPPOIt GroUP .....cevveieieiie e 17
Deck Idler ASsembly ..o 11
Electrical Diagram ...........ccooevviiiiiiiiiiccei e 35
Electrical GroUP ......c.uoviiiiiiiieeie e 33
Electrical Logic Schematic...........cccooovviiiiiiiiiiiiieennn 36
ENGINE GroUP oovvniiiiii e 27-30
U I ] (0] U o 25
Fuel Tank ASSEMDIY .....ocoviiiiiiii e 26
Height of Cut Assembly ..........cccoooiiiiii i, 18
HydrauliC GroUP .....ocveiiiiiiieieeie e 31
Mainframe GroUP.......cooevuuiiiiiiii e 13
Motion Control GrOUP ......euveveiiiieeeiiie e 20
Park Brake Group ........cccooeiviiiiiiiiiiceeiceee e 21
Pump Idler Assembly.........coooiiiiiiiii e, 32
ROPS ASSEMDIY ....coviiiiiiieeeie e 14
SEAL GIOUP ettt ees 23
Seat W/Tracks Assembly..........cccoeviviiiiiiiiiiiicieeeeeee, 24
_2-

Download from Www.Somanuals.com. All Manuals Search And Download.



48" DECK GROUP

Torque to

2
@/ 90-110 ft-b

Torque to
160-185 ftdb

17

Apply lubricant to 15 Toreto

threads as needed 55-60 ftdb
fo prevent seizing.

Copper based anti-seize

preferable. Grease is an

acceptable substitute.

Iltem Part No. Description Qty. Iltem Part No. Description Qty.
1 109-9008 Asm, Deck W/Decals 486..................... 1 17:1 103-9504 Guard, Bottom........cccocvvvvevieniicien, 1
2 98-5975 Washer, Spring Disc 3/8.........cccccccuueenn. 3 17:2 103-9539 Asm, Cutter HOuSINg ..........ccovovveeriineenne 1
3 103-3037 Bushing, Splined ..........cccooiiiiniieeninn. 3 17:3 109-0916 Nut, Spindle 7/8-14 ...........ccoeevieeeannen. 1
4 116-0133 Spring, EXtension ...........cccceeivieeennnen. 1 17:4M | 109-6881 Spindle, Double Spline...........cccccveene 1
5 109-9851 Axle, Anti-Scalp Roller............cccccoeueen. 3 18 109-6935 Cover, Belt RH 46-56...........ccccoveuveennns 1
6 103-6401 Blade, Notched..........ccccooevoiiiicicnicnnnn. 3 19 109-6936 Cover, Belt LH 46-56.........cccceevvenneenen. 1
o 103-6391 Blade, Mulching..........ccccooviiiiiniicennnne. 3 20 109-6982 Wireform, Cover........ccccoovveeiniieeniineenne 2
103-6386 Blade, Low Lift . 21 109-7033 Nut, Flange 5/8-18 Centerlock .3
103-6381 Blade, Solid.........ccccoeviiiiiniiiiiieeee 22 109-7188 Asm, Discharge Chute .............cccccueeee. 1
103-6396 Blade, EXtreme........cccccceeeviveeinieeennnee. 3 22:1 109-2738 Chute, Discharge .........cccceevveeeviniennnns 1
7 103-8415 Roller, Anti-Scalp........ccceevveeeiiieeeninne. 3 22:2 109-8675-01 Bracket, Discharge Chute .................... 1
8 103-9522 Spacer, Splined Stepped............ccccu.... 3 22:3 3231-22 Bolt, Carriage 3/8-16 X L........ccccveernnnee. 3
9 103-9523 Spacer, Splined..........ccccooviiiiiniiienne. 3 22:4 109-6658 Nut, Nyloc 3/8-16 FIg..........cccccveuveennnnn. 3
10 109-0977 Pulley, Idler 5" ..o 1 23 109-8070 Belt, V-B X 175.75....cccceviiiiiiieiineenne 1
11 109-2796 Pulley, Idler 6" ........ccoooveeiiiieiieeeee, 1 24 109-9010-01 Baffle, Discharge 484/486..................... 1
12 109-2798 Sheave, Blade Drive 5.72..................... 3 25 3211-46 Screw, HH 3/8-24 x2 Gr8 ..........cco...... 3
13 109-2872 Spacer, Pulley .........ccocveeiviiiiiiiice, 2 26 3231-22 Bolt, Carriage 3/8-16 X 1........cccccvveennnen.
14 109-2883 Asm, Deck Idler Ll 27 3231-28 Bolt, Carriage 3/8-16 x 1 1/4
15 109-9220 Screw, SEMS Hex 1/2-20 x 2.18........... 3 28 3231-44 Bolt, Carriage 3/8-16 x 2 1/2
16 109-6658 Nut, Nyloc 3/8-16 FIg.........ccccevvvveennnnne. 31 29 109-2098 Kit, Anti-Scalp ....ccoevvivieiiiieceee 3
17 109-6917 Asm, Spindle HousiNg ........ccoocveiiinnenn. 3 30 109-9643 Asm, Deck Complete 486 .................... 1

Exmark red touch up paint (spray paint — P/N 1-850337 - .6 oz liquid bottle — P/N 103-9140).
® Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK486.

B Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade anti-seize) between the spindles and bearings. DO NOT use a
copper or nickel based anti-seize.

-3-

Download from Www.Somanuals.com. All Manuals Search And Download.



48" DECK W/DECALS ASSEMBLY - 109-9008

Iltem | Part No. Description Qty. Item | Part No. Description Qty.
2 1-303508 Decal, Discharge Warning ..................... 1 6 109-3148 Decal, Bolt Torque..........cccoeveeenveeennnen. 1
3 1-403005 Decal, Danger........ccccoevveeeniieeeiiiee e 2 7 109-9361 Decal, Belt Routing ..........cooocveeevieiennnen. 1
4 1-633922 Decal, Anti-Scalp ......cooovveiiiiieiieeeen, 1 8 109-9437 Decal, Ultracut 48 ........ccceeviiiiiiiiienine. 1
5 98-5954 Decal, Danger........cccooiiiiiniiiieiiiieeninee. 2
-4-

Download from Www.Somanuals.com. All Manuals Search And Download.




52" DECK GROUP

Torque to
90-110 ftb

Torque to
160-185 ft-b

17
Apply lubricant to Torque to
threads as needed 55-60 fi-lb
to prevent seizing.
Copper based anfi-seize
preferable. Grease is an
acceptable substitute.
Iltem Part No. Description Qty. Iltem Part No. Description Qty.
1 109-9149 Asm, Deck W/ Decals 526.................... 1 17:2 103-9539 Asm, Cutter HouSsIiNg ..........ccoocveeriineenne 1
2 98-5975 Washer, Spring Disc 3/8.........cccccccuueenn. 3 17:3 109-0916 Nut, Spindle 7/8-14 .........cccceeevieeeennnn. 1
3 103-3037 Bushing, Splined ..........cccooiviiiiieeninn. 3 17:4M | 109-6881 Spindle, Double Spline...........cccocveene 1
4 116-0133 Spring, EXteNsion ...........ccoccveivieeennnne. 1 18 109-6935 Cover, Belt RH 46-56 ...........cccceeiveenne 1
5 109-9851 Axle, Anti-Scalp Roller............cccccoeueen. 3 19 109-6936 Cover, Belt LH 46-56............ccccevcuveennne 1
6 103-6402 Blade-Notched..........ccccoeviiiniciiiennn, 3 20 109-6982 Wireform, COVer.........ccoovvevivvnivenneene. 2
o 103-6392 Blade, Mulching..........ccccooviiiiiniicennnne. 3 21 109-7033 Nut, Flange 5/8-18 Centerlock.............. 3
103-6387 Blade, Low Lift .3 22 109-7188 Asm, Discharge Chute .... .1
103-6382 Blade, Solid.........ccccoeviiiiiniiiiiieeee 3 22:1 109-2738 Chute, Discharge .........cccevvveeeiiineenns 1
103-6397 Blade, EXtreme........cccccceeeviveeinieeennnee. 3 22:2 109-8675-01 Bracket, Discharge Chute .................... 1
7 103-8415 Roller, Anti-Scalp........ccceevveeeiiieeeninne. 3 22:3 3231-22 Bolt, Carriage 3/8-16 X 1.........cccuveennnee. 3
8 103-9522 Spacer, Splined Stepped............ccc..... 3 22:4 109-6658 Nut, Nyloc 3/8-16 FIg..........cceevieeennnen. 3
9 103-9523 Spacer, Splined..........ccccooviiiiiniiienne. 3 23 109-9915-01 Baffle, Discharge 52/60........................ 1
10 109-0977 Pulley, Idler 5" ..o 2 24 116-0185 Sheave, Blade Drive..........c..ccceeviiveennnne 3
12 109-2872 Spacer, Pulley .........ccoovveiniiiiiniiiee. 2 25 3211-46 Screw, HH 3/8-24 X2 Gr8 .......cccccveene 3
13 109-2883 Asm, Deck Idler.........ccccovviiiniiinnnnenn. 1 26 3231-22 Bolt, Carriage 3/8-16 X 1........cccccvveennnee. 2
14 109-4994 Belt, V-B X 186.00"........cccccuvvernreeennnnnn. 1 27 3231-28 Bolt, Carriage 3/8-16 x 1 1/4................. 2
15 109-9220 Screw, SEMS Hex 1/2-20 x 2.18........... 3 28 3231-44 Bolt, Carriage 3/8-16 x 2 1/2 e 2
16 109-6658 Nut, Nyloc 3/8-16 FIg.........cceevvveeennnne. 31 29 109-2098 Kit, ANtiSCalP ...oovvveeiiiiieiiec e 3
17 109-6917 Asm, Spindle Housing ...........cccccevuveenne 3 30 109-9645 Asm, Deck Complete 526 ............c....... 1
17:1 103-9504 Guard, Bottom ... 1

Exmark red touch up paint (spray paint — P/N 1-850337 - .6 oz liquid bottle — P/N 103-9140).
® Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK526.
B Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade anti-seize) between the spindles and bearings. DO NOT use a

copper or nickel based anti-seize.

-5-

Download from Www.Somanuals.com. All Manuals Search And Download.



52" DECK W/DECALS ASSEMBLY - 109-9149

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
2 1-303508 Decal, Warning, Discharge .................... 1 6 109-3148 Decal, Bolt Torque........ccccceevveeeiveeennnen. 1

3 1-403005 Decal, Danger ........cccccevveeeniiieeiiieeeninen 2 7 109-9361 Decal, Belt Routing ..........ccooveeivieeennnen. 1

4 1-633922 Decal, Antiscalp.......ccoovveeriiiieeiiiieeen. 1 8 109-9438 Decal, Ultracut 52 Series 6.........c.......... 1

5 98-5954 Decal, Cover, MiSSiNg .......c.coceeiiineennnee. 2

-6-

Download from Www.Somanuals.com. All Manuals Search And Download.




60” DECK GROUP

19 Torque o
90-110 ft4b

Torque to
160-185 fHlb
152
15
Apply lubricant to s el
threads as needed
to prevent seizing.
Copper based anfi-seize
preferable. Grease is an
acceptable substitute.
Iltem Part No. Description Qty. Iltem Part No. Description Qty.
1 109-9148 Asm, Deck W/ Decals 606.................... 1 15:4M | 109-6881 Spindle, Double Spline...........cccocveene 1
2 98-5975 Washer, Spring Disc 3/8..........ccccccuueeen. 4 16 116-0094 Cover, Belt RH 60-72........ccccceeviieenne 1
3 103-3037 Bushing, Splined ..........cccoiiiiniiieninn. 3 17 109-6938 Cover, Belt LH 60-72.........cccccoeevineennn 1
4 116-0133 Spring, Extension ... 18 109-6982 Wireform, Cover
5 109-9851 Axle, Anti-Scalp Roller 19 109-7033 Nut, Flange 5/8-18 Centerlock
6 103-6403 Blade, Notched...........ccccooviiiiiiiieennne. 3 20 109-7188 Asm, Discharge Chute .............cccccueeee. 1
[ J 103-6393 Blade, Mulching... e 3 20:1 109-2738 Chute, Discharge .1
103-6388 Blade, LOW Lift........cooviieiiniiiiiiecenee, 3 20:2 109-8675-01 Bracket, Discharge Chute 1
103-6383 Blade, Solid.........ccccooviiieiniiiiiieeee, 3 20:3 3231-22 Bolt, Carriage 3/8-16 X 1.........cccueeennnee. 3
103-6398 Blade, EXtreme........ccccoeeeviveeinieeennnee. 3 20:4 109-6658 Nut, Nyloc 3/8-16 FIg..........cceeviueennnnen. 3
7 103-8415 Roller, Anti-Scalp........ccceevveeeiiieeeninne. 4 21 109-8073 Belt, V-5V-198.75.....ccceeiiiiiiiieiiieenne 1
8 103-9522 Spacer, Splined Stepped............cccc...... 3 22 109-9915-01 Baffle, Discharge 52/60........................ 1
9 103-9523 Spacer, Splined 23 109-8590 Pulley, Idler 8 In Flanged...................... 1
10 109-2796 Pulley, Idler 6" 24 109-9416 WId, Spacer Idler ............
11 109-2872 Spacer, Pulley 25 109-9511 Sheave, Blade Drive 7.25
12 109-2883 Asm, Deck Idler.........ccoevviiiiniiienenns 1 26 3211-46 Screw, HH 3/8-24 x2 Gr8 ..........cco...... 4
13 109-9220 Screw, SEMS Hex 1/2-20 x 2.18........... 3 27 3231-22 Bolt, Carriage 3/8-16 x 1 .2
14 109-6658 Nut, Nyloc 3/8-16 FIg.........cceevvveeennnne. 32 28 3231-28 Bolt, Carriage 3/8-16 x 1 1/4 2
15 109-6917 Asm, Spindle Housing ...........cccccevuveenne 3 29 3231-42 Bolt, Carriage 3/8-16 X 3........cccccvveennnen. 1
15:1 103-9504 Guard, Bottom ........ceevviiiiiiiieiiiieeee, 1 30 3231-44 Bolt, Carriage 3/8-16 x 2 1/2................. 1
15:2 103-9539 Asm, Cutter HouSING .........coevvvveeninnnn. 1 31 109-2098 Kit, ANtiSCalP ...oovvveeiiiiieiiec e 4
15:3 109-0916 Nut, Spindle 7/8-14........cccccvviiiiieanne. 1 32 109-9647 Asm, Deck Complete 606 .................... 1

Exmark red touch up paint (spray paint — P/N 1-850337 - .6 oz liquid bottle — P/N 103-9140).
® Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK606.

B Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade anti-seize) between the spindles and bearings. DO NOT use a
copper or nickel based anti-seize.

-7-

Download from Www.Somanuals.com. All Manuals Search And Download.



60" DECK W/DECALS ASSEMBLY - 109-9148

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
2 1-303508 Decal, Warning, Discharge .................... 1 6 109-3148 Decal, Bolt Torque........ccccceevveeeiveeennnen. 1

3 1-403005 Decal, Danger ........cccccevveeeniiieeiiieeeninen 2 7 109-9361 Decal, Belt Routing ..........ccooveeivieeennnen. 1

4 1-633922 Decal, Antiscalp.......ccoovveeriiiieeiiiieeen. 1 8 109-9439 Decal, Ultracut 60 Series 6.................... 1

5 98-5954 Decal, Cover, MiSSiNg .......c.coceeiiineennnee. 2

-8-

Download from Www.Somanuals.com. All Manuals Search And Download.




72" DECK GROUP

Torque o

2D 99110 b

%/

Torque to
160-185 ftlo

16
Apply lubricant to /5\1
kil T
Copper based anfi-seize
preferable. Grease is an
acceptable subsfitute.
Iltem Part No. Description Qty. Iltem Part No. Description Qty.
1 109-9133 Asm, Deck W/ Decals 726.................... 1 16:3 [109-0916 Nut, Spindle 7/8-14 .........cccceeevivieennnn. 1
2 98-5975 Washer, Spring Disc 3/8..........ccccccuveeen. 4 16:4M [109-6881 Spindle, Double Spline...........cccocveene 1
3 103-3037 Bushing, Splined ..........cccooiiiiniieeninn. 3 17 116-0094 Cover, Belt RH 60-72..........cccceeviniennnn 1
4 116-0133 Spring, EXteNsion ...........ccoceeeivieeennnee. 1 18 109-6938 Cover, Belt LH 60-72.........ccccceevineennnnn 1
5 109-9851 Axle, Anti-Scalp Roller...........ccccceevnenn. 4 19 109-6982 Wireform, COVEr........coovuveeinieeeiiiiees 2
6 103-6404 Blade, Notched.......... . 20 109-7033 Nut, Flange 5/8-18 Centerlock .3
[ J 103-6394 Blade, Mulching 21 109-7188 Asm, Discharge Chute .............cccccueeen. 1
103-6389 Blade, LOW Lift........cooviieiiniiiiiiecenee, 3 21:1  |109-2738 Chute, Discharge ..........cccevvveeeiineennns 1
103-6384 Blade, Solid.........ccccooviiieiiiieiiieeee, 3 21:2 |109-8675-01 Bracket, Discharge Chute .................... 1
103-6399 Blade, EXtreme........ccccoceeevvveeinieeeninee. 3 21:3 |3231-22 Bolt, Carriage 3/8-16 X 1.........cccuveennnee. 3
7 103-8415 Roller, Anti-Scalp........cccevvieeeiiieeenenne. 4 21:4 |109-6658 Nut, Nyloc 3/8-16 FIg..........cceevvveennnen. 3
8 103-9522 Spacer, Splined Stepped..........c.ccc..... 3 22 109-8590 Pulley, Idler 8 In Flanged...................... 1
9 103-9523 Spacer, Splined..........ccccooviiiiiiiieene. 3 23 109-9023 Belt, V-5V X 219.00" .......ccceevvviieiinanne 1
10 109-2180 Sheave, Blade Drive 9.00..................... 3 24 109-9695-01 Baffle, Discharge 726...........cccccceuveennn 1
11 109-2796 Pulley, Idler 6" ........ccooveeiiiieiieeeee 25 109-9416 WId, Spacer Idler .........ccocveevviieiinnenn. 1
12 109-2872 Spacer, Pulley ..... 26 3211-46 Screw, HH 3/8-24 x2 Gr8 ..........ccc....... 4
13 109-2883 Asm, Deck Idler 27 3231-22 Bolt, Carriage 3/8-16 X 1........cccccuveennnee. 2
14 109-9220 Screw, SEMS Hex 1/2-20 x 2.18........... 3 28 3231-28 Bolt, Carriage 3/8-16 x 1 1/4................. 2
15 109-6658 Nut, Nyloc 3/8-16 FIg........ccceevvveeennnne. 32 29 3231-42 Bolt, Carriage 3/8-16 X 3........ccocvveennee. 1
16 109-6917 Asm, Spindle Housing ............cccceveuveenne 3 30 3231-44 Bolt, Carriage 3/8-16 x 2 1/2................. 1
16:1 [103-9504 Guard, Bottom ........ceevvviiiniiieiiiiceeee, 1 31 109-2098 Kit, ANtiSCalP ...oovveeeiiiiieiiec e 3
16:2 [103-9539 Asm, Cutter HOUSING ....oooovvieiiiiiieiiinenn. 1 32 109-9649 Asm, Deck Complete 726 ............c...... 1

Exmark red touch up paint (spray paint — P/N 1-850337 - .6 oz liquid bottle — P/N 103-9140).
® Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK726

Bl Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade anti-seize) between the spindles and bearings. DO NOT use a

copper or nickel based anti-seize.

-9-

Download from Www.Somanuals.com. All Manuals Search And Download.




72" DECK W/DECALS ASSEMBLY - 109-9133

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
2 1-303508 Decal, Warning, Discharge .................... 1 6 109-3148 Decal, Bolt Torque........ccccceevveeeiveeennnen. 1
3 1-403005 Decal, Danger ........cccccevveeeniiieeiiieeeninen 2 7 109-9361 Decal, Belt Routing ..........ccooveeivieeennnen. 1
4 1-633922 Decal, Antiscalp.......ccoovveeriiiieeiiiieeen. 1 8 109-9440 Decal, Ultracut 72 Series 6.........c.cc...... 1
5 98-5954 Decal, Cover, MiSSiNg .......c.coceeiiineennnee. 2
-10-

Download from Www.Somanuals.com. All Manuals Search And Download.




DECK IDLER ASSEMBLY — 109-2883

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 43-0940 Spacer-Hub, BIOWET ............cocceeeiiniennnne 1 9 109-7399 Pin, Spring AnChor...........cccocvveviiiennnen. 1

2 103-2916 GUATd, TOP...veieiieee it 1 10 109-6658 Nut, Nyloc 3/8-16 FIg.......ccoocveveiieiennn. 2

3 103-3504 Bearing, Spherical...........cccocveeiiieiennnen. 2 11 109-7409 Screw, Shoulder 3/8-16 X 5..........cccene 1

4 103-3505 Seal, Double Lip......cccceeriiiiiiiiieeiiiiees 1 12 323-8 Screw, HH 3/8-16 X 1 1/2......cceeevviveennn 1

5 103-3506 Seal, Single Lip....cooveeiiieiiiieeieceee 1 13 32120-10 Ring, Retaining ........ccccoocvveeviee i, 2

6 103-8743 Pulley, Idler 5"Flanged ............cccceeennnee. 1 14 302-19 Zerk, 1/4-28 Str...cccoeiiiiiiiiiieiieieieees 1

7 106-7159 O-RING e 2

-11-

Download from Www.Somanuals.com. All Manuals Search And Download.




CUTTER HOUSING ASSEMBLY - 103-9539

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 92-5581 Ring-Retaining .........cccooovveiiieeeiiieeeen, 1 4 103-9506 Spacer, Bearing.........ccccoeveeiiiieiiiienns 1
2 109-2064 Asm, Bearing W/O-Rings..........cccccceuuuee. 2 5 109-0764 Asm, Housing W/Studs...........ccceeiinnnenn. 1
3 103-5895 O-RiNG cviiieiiiici e 4
-12-

Download from Www.Somanuals.com. All Manuals Search And Download.




MAINFRAME GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 109-7345 Frame, Main 48/52 W/Decals... . 13 |3231-21 Bolt, Carriage 3/8-16 X 3/4.........ccccueenen. 4
109-7347 Frame, Main 60 W/Decals ...........c.......... 14 |116-0579 Asm, Motion Control Cover W/Decal RH.... 1
109-7349 Frame, Main 72 W/Decals ...........c.......... 1 14:2 |109-7232 Decal, Motion Control ............c.cceceernnens 1
1:2 |109-9477 Decal, Warning Spring Load ................... 2 14:3 |109-7929 Decal, Park Brake............cccccueerniiieninnnn. 1
1:3 |107-2112 Decal, Warning .........ccccoeeenieeeinieeeniieens 1 15 |116-0580 Asm, Motion Control Cover W/Decal LH 1
1:4 |103-2076 Decal, Caution Hot Surface..................... 2 15:2 |109-7232 Decal, Motion Control ............cccceeeerneene 1
1:5 |116-0205 Decal, Belt Drive ........cccccceviviinieinecninn, 2 16 |116-0043-03  Guard, Muffler..........ccovviiiiicniiiiicies 1
2 109-8863-03  Plate, Rear Guard.........cccccovevevreieernnennn, 1 17 |103-3113 Decal, Lazer Model............cocevcvvvieennnnns 1
3 116-0024-01  FIOOrPaN........covvvieiiiiiieiiiiee e 1 18 |32144-10 Screw, HWH 1/4-20 X .62 ........ccovvveennn. 4
4 1-513658 BUMPET .. 2 19 |116-0170 Asm, Guard, Hydro W/Decal
5 116-0230 Asm, ROPS Service ... .1 19:2 |116-0157 Decal, Hydro Oil .........ccocceeevnnenne
6 1-811010 PlUG oo 2 20 |116-0171 Asm, Guard, Hydro W/Decal
TA Asm, Caster Wheel (60" & 727)................ 2 20:2 |116-0157 Decal, Hydro Oil .........cccocvieiiiiiiiicene, 1
Asm, Caster Wheel (48" & 527)................ 2 21 |109-9709 Guard, Hydro Rear
9 116-0180 Bumper, Rear LH W/Decal ..................... 1 LH Trim (34HP Kohler) .........ccccovvvvennnen. 1
9:2 |103-2076 Decal, Caution Hot Surface..................... 1 109-9057 Guard, Hydro Rear LH ...........ccccoecveennn. 1
10 |116-0057-03 Bumper, Rear RH ........cccccooviiieniieeennn, 1 22 |109-9058 Guard, Hydro Rear RH ............ccccceeenee 1
11 |104-8301 Nut, Nyloc 3/8-16 FIg .......cccouveeriieieiinnns 11 23 |103-2883 Decal, Exmark LOgo .....ccccooivviiiiiiiininen. 1
12 |3231-22 Bolt, Carriage 3/8-16 X L .....ccevviieeaninnens 7

Exmark red touch up paint (spray paint — P/N 1-850337 - .6 oz liquid bottle — P/N 103-9140).
Exmark black touch up spray paint — gloss black.
A Seepages 15 & 16.

-13-

Download from Www.Somanuals.com. All Manuals Search And Download.




ROPS ASSEMBLY - 116-0230

Part No. Description Qty. Iltem | Part No. Description Qty.
109-6653 SPACET ..t 2 8 3233-10 Bolt, Carriage 1/2-13 X3 1/2 ......c.cc....... 2
116-0019 Asm, Rops Upper W/Decal..................... 1 9 325-17 Screw, HH 1/2-13 X 4...oooiviiiiiiieiiiies 4
107-2102 Decal, Warning, Folding Rops ............... 1 10 1-513435 Washer, Spring Disc 1/2..........ccccccoueen. 4
109-5337 Bumper, ROPS.......cccveiiiiiiieeiecee 2 11 109-9233 Bumper, Rubber Push-In....................... 1
116-0104 Asm, Spring Pin.....c.ccoooiiiiiiiie, 2 12 116-0090 Decal, Caution Fuel Vent....................... 1
99-5107 Nut, Lock 1/2-13 ...ceeieiiiiiiiiieeiiiceiee 6 13 116-0960 SPACET ..ttt 2
-14-

Download from Www.Somanuals.com. All Manuals Search And Download.



CASTER WHEEL ASSEMBLY - 48" & 52"

WASHER
ORIENTATION

- 6
o

i

>

4

4
o4
&
1
>,

i

Iltem Part No. Description Qty. Iltem Part No. Description Qty.
1 1-543509 Cone, Bearing Tapered Roller ............ 2 5:2:2 103-0063 Seal, Double Lip.......ccoceerniienniicenne. 2

2 1-543511 Seal, Grease ........cccceevvieeeiiieeesiieennn 1 5:2:3A |103-3051 Spacer, NUt.......ccovvvereiiiiiecce e 2

3 109-1092-01 WId, Caster FOrk ..........cccovevvrivennenne. 1 5:2:4 103-3155 AXxle, Caster.......cooeviiiieniiieeeeee 1

4 1-633508 Washer, Spring DiSC...........ccoccueeennnnen. 3 5:3 325-42 Screw, HH 1/2-13 X 8 ...coovvveiiicee. 1

5 109-9126 Asm, Wheel And Tire W/Axle.............. 1 5:4 3296-23 Nut, Nyloc 1/2-13

5:1 103-2768 Guard, Seal .......ccccovvvveeiiiiienns v 2 6 103-4882 Cap-Grease.............

5:2:1 1-633585 Bearing, Cone Tapered Roller ............ 2 7 3296-51 Nut, Nyloc 3/4-10

Exmark red touch up paint (spray paint — P/N 1-850337 - .6 oz liquid bottle — P/N 103-9140).
A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on spacer nut, item 5:2:3.

-15-

Download from Www.Somanuals.com. All Manuals Search And Download.




CASTER WHEEL ASSEMBLY - 60" & 72"

WASHER
ORIENTATION

=5
o 7
@3
@3
@3

1

K77

1

Iltem Part No. Description Qty. Iltem Part No. Description Qty.
1 1-543509 Cone, Bearing Tapered Roller ............ 2 5:2:2 103-0063 Seal, Double Lip......ccoceeviieiniiiennne. 2

2 1-543511 Seal, Grease ........... 5:2:3A |103-3051 Spacer, Nut 2

3 1-633508 Washer, Spring Disc 5:2:4 103-5156 Axle, Caster 1

4 103-1474-01 FOrk-Caster .........ccevvvevveereenireenneenne 1 5:3 325-39 Screw, HH 1/2-13x9 1/2 ......cccvenneee 1

5 109-9127 Asm, Wheel And Tire W/Axle ............. 1 5:4 3296-23 Nut, Nyloc 1/2-13

5:1 103-2768 Guard, Seal .......cccoecvieiiiiiiiiiee 2 6 103-4882 Cap-Grease........couveviveeeniiieeenieee e
5:2:1 1-633585 Bearing, Cone Tapered Roller ............ 2 7 3296-51 Nut, Nyloc 3/4-10 ....oooiiiiiiiiiiiiiiiens 1

Exmark red touch up paint (spray paint — P/N 1-850337 - .6 oz liquid bottle — P/N 103-9140).
A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on spacer nut, item 5:2:3.

-16-

Download from Www.Somanuals.com. All Manuals Search And Download.




DECK SUPPORT GROUP

2

23HP WITH 48" DECK
34HP WITH 60" DECK

//f‘

o

T Aﬁ/ \/’i
T

N SN

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 86-1990 WaSher ... 6 13:5 (3218-5 NUE-JAM .. 2
2 99-5107 Nut, Lock 1/2-13 .....ooeeiiiieiiiieeeieceee 12 14 |109-8757 Pin, HOC....eviiiiiiiiic e
3 104-8301 Nut, Nyloc 3/8-16 Flg (48", 52" & 60) ....12 15 |116-0795 Bushing, Flange

104-8301 Nut, Nyloc 3/8-16 FIg (72").....cccvcuvveennen. 10 16 |109-9409 Support, Bearing Cross Shaft Front....... 2
4 109-5013 Asm, Panhard Rod...........c.cceeviiiiiennnnn. 1 17 |109-9410 Liner, Bearing .........ccccoevveeiiieeeniiiene, 2
4:2 |109-5009 Bushing, Rubber Suspension................. 2 18 |109-9840 Screw, Hex Flange 3/8-16 x .80............. 4
4:3 |109-5010 SPACET ... 2 19 [325-12 Screw, HH 1/2-13 X 3...ccoiiiiiiiiieiiieees 2
5 109-7173 Bearing, Cross Shaft Rear ..................... 2 20 |325-17 Screw, HH 1/2-13 X 4...coovviiiiiiieiiiiees 1
6 109-7202-01  WId, Foot Lever (72") .....ccccoevcvveeiinneennns 1 21 |3231-2 Bolt, Carriage 3/8-16 X L........cccocuvvennnnen. 2

109-8737-01  WId, Foot Pedal (48", 52" & 60”) ............ 1 22 |3231-28 Bolt, Carriage 3/8-16 x 1 1/4
7 109-7438 Asm, Height Of Cut........ccccoovvevviicniennn. 1 (487, 52" & 60”) ..evveiieeee e 2
8 116-0356 Asm, Deck Lift Front 7/16 (48"& 527)...... 1 23 |3231-4 Bolt, Carriage 3/8-16 x 1 1/2

116-0358 Asm, Deck Lift Front 1/2 (60" & 727)....... 1 24 |3233-34 Bolt, Carriage 1/2-13 x 2 1/2
8:2 |109-7840 Adjuster, Deck Lift........cccccovvieiininiennnn. 2 25 |3256-27 Washer, 5/8 SAE (72") ....cccovevieieiiinenne
8:3 |109-8007 Link, Deck Lift Adjuster ..........cccccceeevnee. 2 26 |3256-29 Washer, 7/8 SAE (72") ..ccoocovevieieiinnenne 1
8:4 |109-8353 TIUNNION...ceiiiiie e 2 27 |3296-23 Nut, Nyloc 1/2-13.....cceiiiiiiieiecee, 1
8:5 |3218-5 NUE-JaM . 2 28 |32120-19 E-RiNG (72") eeiiiieiiieeeee e 1
9 116-0818-03  Support, Bearing Cross Shaft ................ 2 29 |32151-103 E-RiNG (72") eeiiiiieiiiieeeee e 1
10 |109-7952 Asm, Deck Strut.........ccoeevviiieiininiennn. 2 30 |3233-37 Screw, Carriage 1/2-13 X 2.5 .......cceene 4
10:2 |109-5009 31 [116-0559 Bolt, 1/2-13 X 4 ..o 1
10:3 |109-5010 32 [325-13 Screw, HH 1/2-13 X3 1/4......cccocvevnnne. 2
11 |109-8004 33 |116-0796 Bushing, Flange (72") ......cccocvveviiiennnen. 1
12 |116-0806 34 |116-0827-01 Weight, Toe Board...........
13 |116-0362 35 [321-8 Screw, HH 1/4-20 x 1 1/4
13:2 |109-8007 Link, Deck Lift Adjuster...........cccceeeveen. 2 36 |3256-22 Washer, 1/4 SAE ........ccccconiiiniiieiieene 4
13:3 |109-7840 Adjuster, Deck Lift........cccccooieiiiineennnnn. 2 37 |104-7201 Nut, Nyloc 1/4-20 FIg ....cvveviiiieiiiieee. 4

13:4 |109-8353 TIUNNION. . 2

Exmark red touch up paint (spray paint — P/N 1-850337 - .6 oz liquid bottle — P/N 103-9140)

-17-

Download from Www.Somanuals.com. All Manuals Search And Download.



HEIGHT OF CUT ASSEMBLY — 109-7438

1
Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 62-1330 Bolt-Shoulder ...........ccccevviriiiiciecn 1 6 116-0118 Pawl, Transfer LOCK..........cccceveviiieeninnne 1
2 109-7130 GrOMMEL.....cocviiiiierieeeeere e 1 7 109-7335 Asm, Hoc Plate W/Decal ............ccccoe... 1
3 104-8301 Nut, Nyloc 3/8-16 Flg .. .1 7:2 | 116-0752 Decal, Cut Of Height
4 109-7124 Spring, EXteNsion..........c.cccceeviieeiincene 1 8 109-8250 Grip, LEVET ...t
5 109-7128 Rod, Transport LocK .......coovieiiiniennnee. 1

-18-

Download from Www.Somanuals.com. All Manuals Search And Download.




CONTROLS GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 109-8484 Console, Panel W/Decal.... 1 6 107069 4
1:2 |109-8483 Decal, Control Panel...........ccccccevcveennnnn. 1 7 32105-15 4
1:3 |109-7330 Decal, FUSE.........cocveveiiiieneee e 1 8 109-9341 1
2 109-4601 Asm, Choke Cable (34HP Kawasaki)..... 1 8:1 |104-7201 Nut, Nyloc 1/4-20 FIg.....cccevvveeeiiiieee. 2
109-8165 Asm, Choke Cable (Kohler) ................... 1 8:3 |109-9345 Screw, HWH #10-14 X 3/4 TF ....cccovvene 3
109-8167 Asm, Choke Cable (29HP Kawasaki)..... 1 8:4 |32105-15 SCIEW . 2
3 109-4602 Asm, Throttle Cable (34HP Kawasaki)... 1 9 109-9342 Console.LH Narrow Asm 1
109-8166 Asm, Throttle Cable 9:2 |109-9345 Screw, HWH #10-14 x 3/4 TF ................ 4
(All Units except 34HP Kawasaki).......... 1 10 |105-1853 Clamp, HOSE......cveeiiiiieiiiieeice e 1
4 1-807513 Bolt, Carriage #10-24 X 1/2 .......ccccevneee. 4 11  [109-9445 Plug, PlastiC......ccccooiiiiiiiiiiiiiiiiiieee. 1
5 3296-2 Nut, Nyloc #10-24 4

-19-

Download from Www.Somanuals.com. All Manuals Search And Download.




MOTION CONTROL GROUP

WASHER
ORIENTATION
26/ 25

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 116-0880 Asm, Mot Ctrl/Bushing RH ..................... 1 20 |109-6590 Asm, Steering Handle LH ...................... 1
1:2 |109-8054 Bushing, Flanged............cccooeiinniennnn. 4 20:1 |109-5668 Grip, Control Lever ...........ccccocvvevieeenns 1
2 116-0881 Asm, Mot Ctrl/Bushing LH...................... 1 21 |104-8301 Nut, Nyloc 3/8-16 FIg.........cocvvevieienen. 4
2:2 |109-8054 Bushing, Flanged.............ccccc...... .4 22 |323-7 Screw, HH 3/8-16 x 1 1/4. .4
3A |116-0648 Screw, HH 5/16-18 x 1 W/Patch............. 2 23 |109-5575 Spring, Leaf RtN........cccooviiiiiiiiies 2
4 109-4581 Arm, Pump Control .........ccccceeeviieeennnen. 2 24 |109-8106 Asm, Pump Linkage Front (60" & 72") ... 2
5A 9080046 Screw, HH 1/4-20 X 7/8 ......ccocveviiiiienns 2 109-8107 Asm, Pump Linkage Rear (48" & 52) ..... 2

1-303435 Washer, Spring Disc /4 ..........ccoceeeneee. 2 24:2 |3219-2 Nut, HeX 5/16-24........ccoocviiiiiieiiiieinee. 2

116-0027 Damper, Motion Control............cccceeueee.. 2 24:3 |1-323245 Spring, COMPresSion .........cccocveerieeennns 2
8 104-8300 Nut, Nyloc 5/16-18 FIg ........ccceevuveennnne. 8 24:4 11-633152 Balljoint.......c.oooviiiiiiiii e 1
9 3230-2 Bolt, Carriage 5/16-18 X 1 .........ccceevneee. 2 24:5 |1-543017 Balljoint........cooviiiiiiiiie e, 1
11 |109-5891 Hub, Threaded...........ccccoeeviiiiiiiniennnn. 2 25 |109-9505 Washer, Spring Disc 1/2..........cccccccveeen. 4
12 |325-12 Screw, HH 1/2-13 X 3 ... 26 |3256-6 WaSher.......ccooviviiiii e 2
16 |116-0039 Lever, Motion Control RH 27 |32128-23 Nut, Hex 1/2-13 Side LocK..........c.cceeevre. 2
17 |116-0040 Lever, Motion Control LH 29 |3256-23 Washer.......coovvviiiii e 2
19 |109-6589 Asm, Steering Handle RH...................... 1 30 |3218-5 Nut, Jam 1/2-13 ..., 2
19:1 |109-5668 Grip, Control Lever.........ccccvieieiiineennns 1 31 |115-1794 Screw, Hex Flange 5/16-18 x 1 1/2........ 2

A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube).

-20-

Download from Www.Somanuals.com. All Manuals Search And Download.




PARK BRAKE GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 117-0383 Asm, Brake Handle................ccoccueeennnnn. 1 8 242-50 Nut, Lug 1/2-20...ccciiiiiiiiiiiiee e
2 3230-2 Bolt, Carriage 5/16-18 x 1 9 109-2889 Caliper-Brake
3 104-8300 Nut, Nyloc 5/16-18 FIg ........cceeevuviennnne. 10 109-0958 Plate, Brake Mount
4 60-1730 PiN-CleViS.....cooiiiiiierie e 2 11 323-7 Screw, HH 3/8-16 X 1 1/4..........ceevuneeee. 4
5 3272-1 Pin, Cotter 1/16 X 1/2 .....ccccovvveieeireeenn 2 12 112-8379 SWIVEL . 2
6 115-3624 Wheel Hub And Stud Asm ...........cc....... 2 13 104-7201 Nut, Nyloc 1/4-20 FIg.......coevieviiiiienn. 2
6:2 | 1-633926 Stud-Wheel........cccoooiiiiiiiiiee 4 16 3220-1 Nut, Jam 1/4-28 ........cccvviviiienieieeenens 2
7 109-3050 Asm, Wheel & Tire (48") ....ccvevviieveennnnn. 2 17 3296-13 Nut, Nyloc 1/4-28.......cocoveiiiiiiiiiiieiee. 2
109-3247 Asm, Wheel & Tire (52") ..c.ccvevivieeennnnn. 2 18 116-0165 Decal, Wheel Hub, Slotted Nut.............. 2
109-3248 Asm, Wheel & Tire (60”) .......ccevverernnnn. 2 19 115-3584 Cable......oooviii 1
109-3158 Asm, Wheel & Tire (72") c.c.ccoveevieeennnnn. 2 20 115-3585 Cable.....oooiiiii 1
71 109-3645 Wheel (48”) 21 1-523157
109-2875 Wheel (52”) 22 1-809036 Nut, Slotted 1-20
109-2871 Wheel (B0”).....ocverieeriiiieiereeieeeeie s 1 23 1-806800 Pin, Cotter 9/64 X1 1/2 .......ccccocvvvennennnn. 2
109-3156 Wheel (727) oo 1 24 3256-24 Washer, 3/8 SAE.......ccccoviiiniiieie 4
7:2 103-2771 Tire (48" & 52").ccccueeiiiiiiiiiiei e 1 25 116-0940 T ettt 2
103-2744 Tire (60" & 72").ciiviiiiiiiiiiiieciecieins 1 26 3219-1 Nut, HeX 1/4-28.......c.cocuiiuiiiiiiiiiiciiennes 2
-21-

Download from Www.Somanuals.com. All Manuals Search And Download.




BRAKE HANDLE ASSEMBLY — 117-0383

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 99-5107 Nut, Lock 1/2-13 ......ooeiiiiiiiiieeeiiecee 1 10 115-3581 Rod-Brake Release ...........cccoceevieiennnn. 1
2 117-0380 SPACET ...iiiiiieieeeee e 1 11 115-3592 Grp L0 1N 1
3 115-3580 Arm, Brake LH .......cccooviiiiiiiiiiee, 1 12 112-8387 Bolt, HH Shoulder 1/4-20 x 1.64 ............ 1
4 117-0376 Spring Torsion RH .......cocciiiiiiiiiices 1 13 117-0375 Spring Torsion LH........cooooiiiiiiiiiiiiens 1
5 115-3574 Plate-LatCh..........coocveeiiiiiiiiieiecee, 1 14 115-3579 Arm, Brake RH ..o 1
6 104-7201 Nut, Nyloc 1/4-20 Flg .. e 1 15 117-0379 Bolt, Shoulder 1/2-13 X 5.57 ..........cc...... 1
7 117-0382-03 Brake Handle Asm .........cccoceeeviieeennnnn. 1 16 117-0378 WaAShEr.......oiiiiiiieiic e 1
8 114-1207 Washer, Special.........cccoceviiiiiiiieiennnn. 1 17 115-2750 KNOD .. 1
9 114-8187 Spring-Compression ... .1
Exmark black touch up spray paint — gloss black.

-22-

Download from Www.Somanuals.com. All Manuals Search And Download.




SEAT GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 116-0036 Asm, Seat W/Tracks... w1 13 |116-0181-03 Plate, Seat Support L1
3 109-9034 Seat ISolator.......cccvvvriieieee e 4 14 |116-0179-03 Plate, Seat Base ........ccccccevvvevveicneennnnn. 1
4 109-9036 Mount, Seat W/Decals .............cccccvvenen. 1 15 |109-9881-03  Plate, Seat Latch .........ccccovvvevveiceennnnn. 1
4:2 |109-7069 Decal, CONSOIe ......c.ccevvvieiiiiieeiiiieee 1 16 |3230-4 Bolt, Carriage 5/16-18 x 1 1/2................. 1
4:3 |116-0211 Decal, Service LzZ.......c.ccceeeviveeiiiniennnnn. 1 17 |107-3017 Spring-Compression ...........covveeeiieeeens 1
6 3230-23 Bolt, Carriage 5/16-18 x 3/4, short neck 11 18 |99-5284 Screw-Shoulder v 2
8 104-8300 Nut, Nyloc 5/16-18 FIg ........ccceeevuveennnen. 18 20 |116-0070 ROd, Prop .....cooveiiiiiiiiieeee e 1
9 104-8301 Nut, Nyloc 3/8-16 FIg .......ccoccveeevirieinnn. 4 21 |103-2883 Decal, Exmark Logo ........ccocoverirveeennnen. 1
10  |9266934 Screw, HWH5/16 X 1/12 TF .....coovvinennen. 2 24  |3256-23 Washer, 5/16 SAE ........ccccooiiiiiiiininins 1

Exmark black touch up spray paint — gloss black

-23-

Download from Www.Somanuals.com. All Manuals Search And Download.




SEAT W/TRACKS ASSEMBLY — 116-0036

Iltem | Part No. Description Qty. Item | Part No. Description Qty.
1 109-9801 Set, Seat Track.......cccoovevvevviiriicnee 1 5 109-9807 Cover, Cushion.........ccccoocveiieiicieenne 1
2 109-9812 Set, Arm Rest Pads .........cccccceevevennenne. 1 6 109-9817 Cover, Back........ccoovveriiiiiiiieee 1
3 109-9815 Kit, Arm Rest Set.......cccccevriiiiiiiniennn. 1 7 82-2190 Switch, OCCUPANCY ....vvveiiiiiiiiiieiiiieans 1
4 116-0751 Kit, Seat Belt (short buckle) ................... 1
-24-

Download from Www.Somanuals.com. All Manuals Search And Download.




FUEL TANK GROUP

Iltem | Part No. Description Qty. Item | Part No. Description Qty.

1 109-9357 Asm, Fuel Tank.......c.ccoceevviiiiniieenineee 1 23 |109-9450 Tube, Fuel Vent Drain...........ccococeevnenne 1
109-9656 Asm, Fuel Tank W/O Sender.................. 1 24 |109-9491 Asm, Fuel Manifold Vent..............c.cc...... 1

6 32128-33 Nut, Whizlock 1/4-20..........cccccevvuneennnnn. 2 25 ]105-1853 Clamp, HOSE.....ooviiiiiiiiiiiiciiicesiiee 1

11  |109-2365 Bumper-Rubber (W/Stud) .........ccoceennee. 2

-25-

Download from Www.Somanuals.com. All Manuals Search And Download.




FUEL TANK ASSEMBLY — 109-9357 & 109-9656

ONLY FOR
109-9357

g

ONLY FOR
109-9656

Item | Part No. Description Qty. Item | Part No. Description Qty.

2 46-6560 BUSHING......ooiiiiiiiiiiicee e 4 8 109-9447 Tube, RHVeNt......ccccoooiiiiiiiiice 1

3 109-9364 Fitting, Fuel W/Line And Screen ............ 1 9 109-9448 Tube, LH Vent ......ccccooiiiiiiiiicee 1

4 9107944 SCrew-Pan ........cccccoviiiiiiiiiiiiiciee 5 10 109-9449 Tube, Rear Vent .......cccoooveviiieciiiineenne 1

5 3253-17 Washer, LoCk 3/16.........ccccvovveiienneeinnnn 5 11 1-603770 Valve, FUuel ......ccoovveiiiicneccc e 1

6 116-0003 Sender, Fuel Level 12 2412-98 Clamp, HOSE......ceeeiiiiieiiieeiece e 2
W/Gasket & Tube (109-9357 only)......... 1 13 109-0650 Hose-Fuel........cocoiiiiiiiiiic, 1

6:1 | 109-9620 GaSKet ..o 1 14 109-9678 Cover, Plastic

7 109-9619 Cap, Fuel......coiiiiiiiiiie 1 Fuel Tank (109-9656 only).........ccccconuee. 1

-26-

Download from Www.Somanuals.com. All Manuals Search And Download.




ENGINE GROUP — 23HP KAWASAKI

TORQUE TO
20-24FT-LB

TORQUE TO
17-23 FT-LB

KAWASAKI REPLACEMENT PARTS LIST
(REFER TO ENGINE OWNER'S MANUAL)

WASHER
ORIENTATION

DESCRIPTION

KAWASAKI PART

‘ — 4
—$ & SAFETY FILTER

ENGINE OIL FILTER 49065-2078

‘ 3 ENGINE ARFILTER  11013-7020

T B\4 11013-7019
16
Iltem | Part No. Description Qty. Item | Part No. Description Qty.
2 1-303334 Washer, Spring Disc 5/16 ..............c....... 4 13 109-8138-01 Anchor, Clutch.........cccoviiiiiiiiiiiiice 1
3 109-6919 Washer, Clutch ........ccccoooviiiiiniiee, 1 14 322-9 Screw, HH 5/16-18 x 1 3/4.........ccceevneene 4
4 1-603610 Washer, Spring Disc 7/16 ..............c....... 2 16A | 109-9761 Screw, HH 7/16-20 x 1 1/2 W/Loctite..... 1
5 1-807259 Key, Machine 1/4 x 1/4 X 1 .......cccovveennee. 1 17 3231-22 Bolt, Carriage 3/8-16 X 1........ccccvvevueneen. 1
6 104-8301 Nut, Nyloc 3/8-16 FIg .......ccocveeeviriennnn. 1 18 3296-29 Nut, Nyloc 5/16-18.........ccoovveeiiiiieninen. 4
7 109-9280 Muffler, Small Engine..........cccccovuveennnen. 1 19 94-2413 U-NUt 5/16-18......evviiiiiieeiieeeieeecienn 2
8 109-9905 Sheave, W/HUD.........ccoeiiiiiiie 1 20 3234-5 Screw, HH FLG 5/16-18 x 3/4................. 2
9 109-4490 21 322-2 Screw, HH 5/16-18 x 5/8.... .3
9:2 | 109-1012 23 2412-98 Clamp, HOSE.......ccoooiiiiiiiiiiieeeiece 2
10 109-9282 24 105-1853 Clamp-Hose, Hydro ..........ccoccevinieeennne. 1
11 109-9254 Bracket, Muffler..........cccooevoviicicnnnn 1 25 3253-4 Washer, Lock 5/16 ........ccccvvvvvenvennennnen. 3
12 109-9251 Manifold, Exhaust .........cccoviviiiiiiiennnnn. 1 26 109-0296 Hose, Fuel 15" ... ..o 1

Exmark red touch up paint (spray paint — P/N 1-850337 - .6 oz liquid bottle — P/N 103-9140)
A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on clutch bolt.

-27-

Download from Www.Somanuals.com. All Manuals Search And Download.




ENGINE GROUP — 23-27HP KOHLER

TORQUE TO
17-23FT-LB

TORQUE TO
20-24FT-LB

141

KOHLER REPLACEMENT PARTS LIST

WASHER (REFER TO ENGINE OWNER'S MANUAL)
ORIENTATION /
S 2 DESCRIPTION KOHLER PART
$‘ ! ENGINE OILFILTER 52050 02
: L= ®—5
%* E: 5 ENGINE ARFILTER 25083 01
- 6 SAFETYFILTER 25083 04
Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
2 109-9905 Sheave, W/HUD.........ccoeiiiiiiie 1 15 3234-5 Screw, HH FLG 5/16-18 x 3/4................. 3
3 109-9282 Clutch, CMS-200 W/Spot Brake............. 1 16 1-807259 Key, Machine 1/4 x L/4 X 1.......cccveneee. 1
4 109-6919 Washer, Clutch.................. 17 104-8301 Nut, Nyloc 3/8-16 Flg
5 1-603610 Woasher, Spring Disc 7/16 18 109-8138-01 Anchor, Clutch........ccoooveeiiiiiiiicee
6A | 109-9761 Screw, HH 7/16-20 x 1 1/2 W/Loctite ..... 1 19 94-2413 U-NUE e 3
7 3231-22 Bolt, Carriage 3/8-16 x 1 20 3253-4 Washer, LoCk 5/16.........cccccvveriieeeiiinnenne 3
8 116-0807 Manifold, EXhaust ..........ccccocvevieineeninnn. 21 322-2 Screw, HH 5/16-18 X 5/8.......c..cccccvvenne. 3
9 109-9230 Bracket, Muffler..........c.ccccvvviniiiennnn 1 22 109-0286 Hose, Fuel Line 35" ........ccooveviiiieene 1
10 109-9280 MUFFIT . 1 23 2412-98 Clamp, HOSE......cuveeiiiiieiiiieeice e 2
11 32144-102 Screw, HWH 3/8-16 X 1 1/2 Taptite ....... 4 24 105-1853 Clamp, HOSE......ceeeiiiiieiiiieeice e 1
12 98-5975 Washer, Spring Disc 3/8 ...........cccceevueee. 5 25 323-5 Screw, HH 3/8-16 X 7/8 .........coceeviiveennnn 1
144 | 116-0013 Asm, Oil Drain Hose With Plug............... 1 27 1-303435 Washer, Spring Disc 1/4..........cccccoeueen. 1
14:1 | 109-1012 PlUg e 1 28 33113-020 Screw, HH M6-1 X 12mm.......cccoovvvnneeen. 1

Exmark red touch up paint (spray paint — P/N 1-850337 - .6 oz liquid bottle — P/N 103-9140)
+ Use Teflon Pipe Sealant or equivalent on threads.
A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on clutch bolt.

-28-

Download from Www.Somanuals.com. All Manuals Search And Download.




ENGINE GROUP — 29HP KAWASAKI

TORQUE TO
20-24FT1B

TORQUE TO
23-29FT1B

L/
KAWASAKI REPLACEMENT PARTS LIST
(REFER TO ENGINE OWNER'S MANUAL)
WASHER
ORIENTATION DESCRIPTION KAWASAKI PART
$\I ENGINE OIL FILTER 49065-2078
é ENGINE ARFILTER ~ 11013-7038
| SAFETY FILTER 110137039

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
2 109-9905 Sheave, W/HUD..........cccooiiiiiiiiiiiiee 1 16 |104-8301 Nut, Nyloc 3/8-16 FIg.........cocvvevieienen. 1
3 109-9282 Clutch, CMS-200 W/Spot Brake............. 1 24 |1-303334 Washer, Spring Disc 5/16.............c...... 3
4 109-6919 Washer, CIutCh ........ccoocveeiiieiiiecee, 1 25 |94-2413 U-NUL e 2
5 1-603610 Washer, Spring Disc 7/16 ..............c....... 2 26 |3234-5 Screw, HH FLG 5/16-18 x 3/4 ................ 2
6A |109-9761 Screw, HH 7/16-20 x 1 1/2 W/Loctite ..... 1 27 |322-2 Screw, HH 5/16-18 X 5/8.........ccccccvveenne 3
7 3231-22 Bolt, Carriage 3/8-16 X L ........ccovvveennnnen. 1 28 |109-9280 Muffler, Small Engine...........ccccevevvennnen. 1
10 |33114-020 Screw, HH M8-1.25 x 20mm .................. 3 29 |109-9250 Manifold, Exhaust ...........cccocveeiniiennnnn. 1
11  |109-4490 30 |116-0203 Bracket, Muffler ..........cccocovviininennn. 1
11:2 |109-1012 31 |109-0296 Hose, Fuel Line 15" .........cccoceveiiviennn. 1
12 |98-5975 32 |2412-98 Clamp, HOSE......cveeiiiiiiiiiieeice e 2
13 |1-807259 33 |105-1853 Clamp, HOSE......cveeiiiiieiiiieeice e 1
14 |109-8138-01 34 |3253-4 Washer, Lock 5/16
15 [323-7

Exmark red touch up paint (spray paint — P/N 1-850337 - .6 oz liquid bottle — P/N 103-9140)
A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on clutch bolt.

-29-

Download from Www.Somanuals.com. All Manuals Search And Download.




ENGINE GROUP — 34HP KAWASAKI

WASHER
ORIENTATION

$

TORQUE TO
20-24FT1B

TORQUE TO
17-23FTLB ' /g\

122

KAWASAKI REPLACEMENT PARTS LIST
(REFER TO ENGINE OWNER'S MANUAL)

DESCRIPTION KAWASAKI PART

ENGINE OILFILTER ~ 49065-2078

ENGINE ARFILTER ~ 11013-7038

Exmark red touch up paint (spray paint — P/N 1-850337 - .6 oz liquid bottle — P/N 103-9140)

A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on clutch bolt.

Download from Www.Somanuals.com. All Manuals Search And Download.

SAFETY FILTER 11013-7039

Iltem | Part No. Description Qty. Item | Part No. Description Qty.
2 109-9905 Sheave, W/HUD..........cccooiiiiiiiiiiiies 1 14 1-807259 Key, Machine 1/4 x 1/4 x 1.............. 1
3 109-5004 Clutch, CMS-250.........cccevvvrerieerreeneeene 1 15 109-8138-01 Anchor, Clutch.........ccoeeivvniiennn. 1
4 109-6919 Washer, Clutch ........cccoooiiriiiiiciee, 16 323-7 Screw, HH 3/8-16 x 1 1/4................ 4
5 1-603610 Washer, Spring Disc 7/16 17 104-8301 Nut, Nyloc 3/8-16 Flg............ L1
6A | 109-9761 Screw, HH 7/16-20 x 1 1/2 W/Loctite ..... 1 18 1-303334 Washer, Spring Disc 5/16............ .2
7 3231-22 Bolt, Carriage 3/8-16 X L ........ccovuveennnnnn. 1 19 3234-5 Screw, HH FLG 5/16-18 x 3/4 ...... .2
10 109-9217 Bracket, Muffler..........cccooeniiieninenne 1 20 94-2413 U-NUE. e 2
11 33114-020 Screw, HH M8-1.25 x 20mm .................. 2 22 109-0296 Hose, Fuel Line 15" ........c.ccvenneene. 1
12 109-4490 Asm, Hose-Oil Drain W/Plug.................. 1 23 2412-98 Clamp, HOSE......cuveeiiiiiiiiiieiiiee 2
12:2 | 109-1012 PlUG e 1 25 109-9879 MUFFIEF i, 1
13 98-5975 Washer, Spring Disc 3/8 ........ccocoveennnnen. 4




HYDRAULIC GROUP

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 109-2182 Asm, Pump Idler........cccceviiiiiiiiien. 11 116-1323 Hydro, RH 12CC
2 109-6658 Nut, Nyloc 3/8-16 Flg W/Check (48" & 527)....ccevviivieiiiiiaann 1
3 116-1322 Hydro, LH 12CC 116-1327 Hydro, RH 16CC
WICheck (48" & 527) ...ccccverveiiiieiiriee 1 W/Shock (60" & 72") ...ccvvvveiiiieiinieenens 1
116-1326 Hydro, LH 16CC 124 | 117-0377 Bracket, Anchor Cable...............cccccne. 2
W/Shock (60" & 72") ..cceveeiiiieeiiieieeine 1 134+ | 116-0164 Filter, Hydro ..o, 2
4 109-3388 Belt, Voo 1 144 | 116-0233 Fan, Hydro........ccccoviiiiiiiece, 2
5 116-0133 Spring, EXteNsion............cocceviieeiiiiiens 1 154 | 116-0234 Pulley, Hydro .........ccoceviiiiiiiiiceee, 2
6 109-9375 Cradle, Machined Hydro.............c.ccccceue 1 164 | 116-0235 Handle, Hydro Bypass Valve ................. 2
7 3231-41 Bolt-Carriage.........ccovverivreeiiiee e 1 174 | 116-0236 Dipstick, Hydro .........cccccceeiieiiniicennnn. 2
8 3233-34 Bolt, Carriage 1/2-13x2 1/2 .........cc....... 6 18+ | 116-0237 Gasket, Hydro Dipstick ...........ccccocveennns 2
9 99-5107 Nut, Lock 1/2-13 ......oooiiiiiiiiieeiiieeeee, 6 194 | 109-9828 QOil, Exmark Premium Hydro .................. 4
10 325-8 Screw, HH 1/2-13 X1 /4 ...ccoveivennee. 4
+ Not shown

-31-

Download from Www.Somanuals.com. All Manuals Search And Download.




PUMP IDLER ASSEMBLY - 109-2182

I

‘ 5 APPLY OPEN END

OF SEAL OUTWARD
8 ﬂ

Item | Part No. Description Qty. Item | Part No. Description Qty.
2 43-0940 Spacer-Hub, BIOWET ............cocceeeiiniennnne 1 8 323-8 Screw, HH 3/8-16 X 1 1/2.......cceeevviveennn 1

3 103-3504 Bearing, Spherical...........cccocoeeviiieeninen. 2 9 32120-10 Ring, Retaining .........cccooveeiiieeeiiiienee, 2
4 103-3505 Seal, Double Lip.......cceeviieeiiiiieiiieenns 1 10 302-19 Zerk, 1/4-28 Str....ceeeeiiiiiieeieeeen 1

5 103-3506 Seal, Single Lip....ccoooveeiiieiiiieeiecee 1 11 109-8076 Pulley, Idler 5" X 1" Nylon...........c..cc...... 1

6 104-8301 Nut, Nyloc 3/8-16 FIg .......ccocoveviviniennnn. 1 12 109-7399 Pin, Spring AnChor........ccccooiiiiiiiiiennne. 1

7 106-7159 O-RING e 2

-32-

Download from Www.Somanuals.com. All Manuals Search And Download.




ELECTRICAL GROUP

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
2A | 115-2796 Harness, Wire, Main ...........cccceevueeennnee. 1 9 1-643275 Relay, 12VDC 40 AMP.....oovrieeeiieiennee. 1
2:1 | 103-3895 Diode, TVS ..o 1 10 114-1218 Cable-Battery, Negative............ccccceeenne 1
2:2 | 218-578 Fuse, 10 AMP .ooeeiiiiieiiieeiee e 1 11 3234-5 Screw, HH FLG 5/16-18 x 3/4 ................ 2
2:3 | 109355 Fuse, 15 Amp 1 12 104-8300 Nut, Nyloc 5/16-18 FIg.........ccccevcuveennnnen. 2
2:4 | 109102 Fuse, 25 Amp e 2 13 1-303287 Tie, Cable 5 1/2 (Small)... PR |
2:5 | 116-0053 Cap, PlUg.......cooiieiiiiieie e 1 14 82-2190 SWItCH ..ot 1
3 116-0916 Asm, Fuel/Hour Meter............cccceeennen. 1 15 116-0229 SWItCh-1gnition ........cccoveeiiiiiiceieee 1
4 1-603511 Key, Ignition ..o 1 16 116-0124 SWitch, PTO ..o 1
103-2106 Key, Ignition.........occoeeiiieeniee e 1 17 104-2065 Screw, HWH #10-24 X 3/8 ......c.ccovvveennn 1

5 110-6765 Switch-Single Pole NO...........ccccooviieene 2 18 115-3864 Cable-Battery, Positive ...........ccccocveennne 1
6 116-0042-03 Strap, Battery Tie Down..........cccceeennee. 1 19 3256-24 Washer, Flat.........ccccoooiiiniiiniice 1
7 1-633651 Bolt-Holddown..........ccccoevviriiiiieiiecne 2 22 1-303335 Tie, PlastiC.....c.coioiiiiiiiiiiccecics 1
8 1-543792 Wingnut, Nyloc 1/4-20.......ccccceviiniennnne. 2

Exmark black touch up spray paint - gloss black.

A Use dielectric grease on all wiring harness connectors.

-33-

Download from Www.Somanuals.com. All Manuals Search And Download.




DECAL GROUP

A WARNING

A WARNING

SERVICE AID
E

109-4994 - 52"
109-8073 - 60”
109-9023 - 72"

109-8070 - 48”

A WARNING

DO NOT OPERATE WITHOUT
DISCHARGE DEFLECTOR, ENTIRE
GRASS COLLECTION SYSTEM, OR
MULCH KIT IN PLACE. DO NOT
REMOVE GRASS CATCHER UNTIL
BLADES HAVE STOPPED. s

25 26 27
B0 @ 72
| SERIES 6 | | SERIES 6 o
Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 109-7069 Decal, Console ........ccccoevvervieneeineenennn 1 15 116-0211 Decal, Service Aid .........cccocvveeriiiiiienns 1
2 109-9477 Decal, Warning Spring Load .................. 2 16 109-9361 Decal, Belt Routing ..........ccooveeivieeennnen. 1
3 107-2102 Decal, ROPS Folding..........cccevvuveennnen. 1 17 116-0090 Decal, Caution Fuel Vent....................... 1
4 98-5954 Decal, Danger........cccccovvveeniieeeiieeece 2 18 109-7232 Decal, Motion Control ............ccccceeennnee. 2
5 1-403005 Decal, Danger........cccccovvveeniieeiiieieaine 2 19 116-0165 Decal, Wheel Hub............cccoceiniiennnnn. 2
6 107-2112 Decal, Warning Slope ...........cccocvveennnen. 1 20 116-0205 Decal, Belt Drive..........cccceevveeinieeennen. 2
7 1-633922 Decal, Anti-Scalp .....ccoovvveeniieeiiiicee. 1 21 1-303508 Decal, Discharge Warning...................... 1
8 116-0157 Decal, Hydro Oil.........ccccveviiiiiiiiiiee. 2 22 109-9437 Decal, UltraCut 48 Series 6
9 109-7330 Decal, Fuse 23 109-9438 Decal, UltraCut 52 Series 6 ....
10 109-3148 Decal, Bolt TOrque .........coeevvveeeiiineennnee. 1 24 103-2883 Decal, Exmark Logo ........ccccverrrveeennnnn.
11 103-2076 Decal, Hot Surface..........cccoccevvveiniennnn. 3 25 109-9439 Decal, UltraCut 60 Series 6 ................... 1
12 109-8483 Decal, Control Panel...........ccccoevcvvennnene 1 26 109-9440 Decal, UltraCut 72 Series 6 ................... 1
13 109-7929 Decal, Park Brake..........ccccoovvvevennnennnne 1 27 103-3113 Decal, Lazer ......cccocoviiiiiiiiiiciicceces 1
14 116-0752 Decal, Cut of Height.........cocoeeiiiniennnee. 1

-34-

Download from Www.Somanuals.com. All Manuals Search And Download.




ELECTRICAL DIAGRAM

1858009
9 5y
e =
£
L e

AVI3H LHVLS
3

TINCOWHILIN HNOH
HOLNTD OLd &
3001 SAL 8 v ﬁﬂ_k.ﬂ_ 2
ﬁnn”_ T —..u
M : [l
E ¥
[tvzus [av] av v s 1€
EEsEEEERBE
= E bR EB HOLOINNOD DNLLYIN WOHS GIM3IA SHOLOINNOD
= REORm ‘310N
YoV T
ELNL:]
HOLIMS
Divee
YoV e
oV e
TavIS
GIONZ108 13nd
oV z
z m HOLIMS
5 L o L TVHLNAN H1
IOV - E— )7 7 B -
AL R
YoV g T
NWOES
NWOEH] z
TONTEO—— P HOLIMS
A m. YHLNIN HY
FORVHD m_ = -
ITTOIN
M O ¥ Juossaoov
o g
N
av o] [ 29svze v] [zt ev s [T z] [2+ 89 ¢6 s v 2
8 9 v ¢ z¢ A
e
_ ===
[ o [
o HOLIMS Lv3S 5 8 L
2.8 v L g &£ o HOLIMS NOLLINDI HOLIMS OLd
H3ON3S 13n4

%0078 3snd

-35-

S+i+u+e 18IS €
V+i+y+e NNH T
aNON 440°1
BNV LINOHIO NOILISOd
S TYNINE3L
€ TYNINE3L
HIVNINE3L
V IVNINEIL
I TVNINE3L
1Hvis S TVNINE3L
H31411034 H TVNINHIL
NOLLINOI | TYNINE3L
Ad3llve 8 TVNINE3L
AHOSS3IIV V TVNINHIL
SNOLLOANNOD IVNINE3L
HOLIMS NOLLINOI

Download from Www.Somanuals.com. All Manuals Search And Download.



ELECTRICAL LOGIC SCHEMATIC

£198009

H3LHVLIS

N

{0 ) s3naon
NOLLINSI

19N7d MHvds

ano

pl:}
ALHM=M i
1370IA=A N
NVL=1 zn
a3d=d v
MNId = Md Nd Mg 30010 SAL
JONVHO = HO :ﬂ_.ﬂ._o :u
N33YD LHOIM =49 11 a
AJHO = AD . 4 ‘£ so 8
N334 = ND g & NE N8
aniga=ng o ,m _|
NMOHE = N8 B ° EEBE)| 2
- z
Yov1d =>4 < HEBEH| ¢ !
IIIIIIIIII @] | O g %a
! Y3LIW HNOH
_ = = ®» 2 m € pl:]
Py | m m S n
v ¢ ﬂ n m m m m m v|
QOINITOS | 2 Jor |6 v [ |z Je s N -
1an4 | mu
na s
+ - = | +
o 5 | FELIECRENF] P
| vsz
+8 el — A Nd
) 14
| 4O
| ~ AN N8
v s ™ A (m1nan) _ _
N PN S
1uvLs —na 1 vms
av | 4 =_m NP Zms
| I s R (HOLIMS OLd)
v - Tz * (wrad i) | 47 T 1 uoI
| \ mw _ (vas) (ivue) NN
| | X s ams
| g sl R (4LnaN)
1 sms
| ° d
ON1d YuvdS | A A _
1 vsz _ _ i
“NIML MY
|||||||||| | 24
s ano F
Siug = 1HVLS
vidg = NO a—E=1

SUONYBUUO OU = 440

MS AT

O]
=
=]

%0eq Wouy pamain
'SUOEDO| [BUIWIS) YOUMS uOIUB|

E >&
] S
€ 3

vS1

HO:

Nd

M
NE v
s z v

(NOLLINDI)
ms

B vC|u_ 3 HO

=

S3IHOSS3IIV
TIVNOILJO

-36-

Download from Www.Somanuals.com. All Manuals Search And Download.



SERVICE RECORD

Date

Description of Work Done Service Done By

-37-

Download from Www.Somanuals.com. All Manuals Search And Download.




NEN EXMARK

PREMIUM HYDRO OIL

SPECIALLY FORMULATED &
MANUFACTURED FOR SUPERIOR
PERFORMANCE IN ALL EXMARK

HYDRAULIC DRIVE SYSTEMS

1US Quart (946 ML) 32 FL.OZ.

NOW AVAILABLE
FOR PURCHASE

Part No. 109-9828

BENEFITS

¢ Designed & manufactured with
superior anti-wear protection

* Superior thermal stability
¢ Consistent hydro performance

e Superior shear resistance under
heavy loads

¢ Field tested & proven performance

¢ Twice the shear stability of
competing oils

¢ Enhanced control performance

® Specially formulated for any
Exmark hydraulic system

eXmark.

-38-

Download from Www.Somanuals.com. All Manuals Search And Download.




SEE EXMARK’S COMPLETE LINE OF ACCESSORIES

MID-MOUNT RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM OPERATOR CONTROLLED DISCHARGE

FULL SUSPENSION SEAT

DECK LIFT ASSIST KIT
HITCH KIT
LIGHT KIT

12V POWER PORT

MICRO-MULCH SYSTEM

ROLL OVER PROTECTION SYSTEM (ROPS)
SUN SHADE
TRASH CONTAINER
TURF STRIPER
ULTRA VAC COLLECTION SYSTEM
ULTRA VAC QUICK DISPOSAL SYSTEM

OUT-FRONT RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM SNOW BLADE
DUAL-TAIL WHEEL SNOWBLOWER
FLOOR PAN EXTENDER SUN SHADE
HITCH KIT TRASH CONTAINER

LIGHT KIT
MICRO-MULCH SYSTEM

ULTRA VAC COLLECTION SYSTEM
ULTRA VAC QUICK DISPOSAL SYSTEM

ROLL OVER PROTECTION SYSTEM (ROPS) WEATHER CAB

WALK-BEHIND ACCESSORIES

GRASS CATCHER
MICRO-MULCH SYSTEM

Place Model No. and Serial No.
Label Here (Included in the Literature
Pack or Fill in Below

Model No.

Serial No.

© 2009 Exmark Mfg. Co., Inc.
Industrial Park Box 808
Beatrice, NE 68310

All Rights Reserved

www.exmark.com

TURF STRIPER
STANDON

Date Purchased

Engine Model No. and Spec. No.
Engine Serial No. (E/No)

Part No. 4500-484 Rev. A

(402) 223-6300

Fax (402) 223-5489 @H] o
Printed In USA.

Download from Www.Somanuals.com. All Manuals Search And Download.



Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/

